



Test Report No 221413844

Dated 6 March 2018



Note: This report is issued subject to the Testing and Certification Regulations of the TÜV SÜD Group and the General Terms and Conditions of Business of TÜV SÜD Malaysia Sdn Bhd. In addition, this report is governed by the terms set out within this report.

Choose certainty.  
Add value.

**SUBJECT**

Pendulum impact test on acrylic flat sheet panels material submitted by Arita Plastics Industries (M) Sdn Bhd on 1 March 2018.

**CLIENT**

ARITA PLASTICS INDUSTRIES (M) SDN BHD,  
1073 MK. 6, LORONG PERUSAHAAN MAJU 2,  
PERAI INDUSTRIAL ESTATE, PHASE 4,  
13600 PERAI, PULAU PINANG.

**SAMPLE RECEIVING DATE / TEST DATE**

1 March 2018 / 5-6 March 2018

**DESCRIPTION OF SAMPLE / CONDITION OF SAMPLE RECEIVED**

- Product Description : Four pieces of specimen PMMA EX Acrylic Flat Sheet with nominal size of 876 mm (W) x 1938 mm (H) x 10 mm (T)
- Sample Condition : The samples were received in good condition; no scratch or damage was observed

**METHOD OF TEST**

The samples were tested in accordance with BS EN 12600:2002 "Glass in building – Pendulum test – Impact test method and classification for flat glass"

**TEST FACILITY**

TÜV SÜD Malaysia Sdn Bhd  
No 18, Jalan Astaka U8/82, Bukit Jelutong,  
40150 Shah Alam, Selangor, Malaysia.

**TESTED/PREPARED BY**

Tan Quan He  
Lab Associate Engineer (RI)

**SIGNATORY**

Ir. Terry Lee WS  
Manager (RI)

Laboratory:  
TUV SUD Malaysia Sdn Bhd  
No. 18, Jalan Astaka U8/82,  
Bukit Jelutong, 40150 Shah Alam,  
Selangor, Malaysia.

Phone : +603 7859 8822  
Fax : +603 7859 8824  
E-mail : enquiry@tuv-sud.my  
www.tuv-sud.my

Regional Head Office:  
TUV SUD Asia Pacific Pte. Ltd.  
1 Science Park Drive #02-01  
Singapore 118221  
TUV